LFEF

BEIBEN TRUCK

J67% NG80-2638SZ6 X 4 A= 5| ZE &I (BREMILZS R4t Fuel system) 455 Group: 47 41 Group47

117 -

https://chinaheavytruckparts.com/
market@chinaheavytruckparts.com



LFEF

BEIBEN TRUCK

Jt5% NG80-2638526 X 4 7= 5| ZE44 14 KM (RRMItZE R4 Fuel system)

H A5 Group: 47 41 Group47

i Vi
2 FHLR B =L I Z1E
—
ID # Part Name Chinese Part Name English Part Number Quantity Notes earing parts
1 PRI AH tank A 818 470 04 01 1
2 THAE 55 Tank cup A 276 470 00 05 1
3 B AL e Fuel sensor A581 542 36 17 1
4 THARFEZE Bracket A 818 470 17 42 1
5 VbRl Bracket A 818 470 18 42 1
6 VbRl Bracket A 818 470 19 42 1
7 b Pad A 520 431 24 84 2
GB/T5785~M14 X 1. 5X
10 60-10. 9-7n8D BOLT M 105785 014030 2
GB/T5785~M14 X 1. 5X
11 658, 8-708D BOLT M 105785 014073 2
GB/T5785~M14 X 1. 5X GB/T5785~M14X 1. 5X
12 90-10. 9-Zn8D BOLT 90-10. 9-Zn8D 2
. OTL-WATER
13 KIET SEPARATOR A 581 470 00 47 1
B2H GB/T5783~M10 X
14 1028, 8-718D BOLT M 105783 010102 2
B BE GB/T6184~
15 V10-10-7n8D Nut M 106184 010000 2
16 b Bracket 520 470 34 41 1
125} GB/T6184~M14 X
17 T A Nut M 106184 014101 2
18 Y24 GB/T5783~M10 X BOLT M 105783 010102 2

-118 -

https://chinaheavytruckparts.com/
market@chinaheavytruckparts.com




LFEF

BEIBEN TRUCK

40-8. 8-7n8D
B N15036~B12
19 DBLI400. 31 N 915036 012203 2
AESBIN ~D16 X
20 I DINT603~D16 N 007603 016401 4
20-CU
21 SIS 0il pipe 581 470 73 97 1
22 e = Clamping Belt A570 470 00 40 3
23 Jigg 24 Rubber A 881 475 02 20 3
24 JiRe 3 Rubber A 881 475 01 20 3
f4%h GB/T882~B16 X .
25 90-708D Axle pin M 100882 016000 3
8 GB/T97. 1~
26 L6 1AOHV 708D Pad M 100097 016100 3
27 | FFIO4Y GB/T91~4 X 22-7n8D cottering M 100091 040110 3
28 ST Nut 276 475 00 72 3
-119 -

https://chinaheavytruckparts.com/
market@chinaheavytruckparts.com



LFEF

BEIBEN TRUCK

Jb7% NG80-2638SZ6 X 4 7= 5| E4 K CRARHIES: R4t Fuel system) 55 Group: 47 4 Group4?

-120 -

https://chinaheavytruckparts.com/
market@chinaheavytruckparts.com



LFEF

BEIBEN TRUCK

Jb7% NG80-2638SZ6 X 4 7= 5| Ea BN CRABHIES: R4t Fuel system)

55 Group: 47 41 Group47

i ‘ VEGIGS
2 TR PELHATR S H¥ #IE
ID # Part Name Chinese Part Name Part Number Quantity Notes Wearing parts
English

1 IERIS Bracket A 520 475 01 46 1

2 JEEial Bracket A 520 475 02 46 1

3 W2 fe BOLT M 105789 010073 6

4 W R) Nut M 106187 010000 6

5 el Pad M 100097 010200 6

6 BR A BOLT M 105789 008053 6

7 W R) Nut M 106187 008003 6

https://chinaheavytruckparts.com/
market@chinaheavytruckparts.com

-121 -






